o
.\ / European Sustainable
Q0 — ESPP eNews n°26 september 2018
/N Phosphorus Platform
o © page 1
Register now for the 3rd European Nutrient EVent .........ccccoeiiiiiiiiiie e 1
T LU =1 T A= T Lo I o Yo ] Lo Y PSPPSRt 2
Progress on STRUBIAS and Fertilisers Regulation ............ccoocueveiiieiiniiieeniiiee e 2
Reference on regulations on anaerobic digestion and nutrient recovery .............ccceo.... 2
Sweden introduces atmospheric nitrogen eMISSIONS TaX .......coccveveirireeerrieeenrreeee e 3
NEW ESPP MEMDET ...t e e e 3
PEGaSus project — phosphorus in the poultry and pig value chain ...........cccccceoviieeenns 3
SUCCESS STOTIES ..iiiiiiiiiiii ittt ettt e et e e e e e e bbb e et e e e e e e bbb e et e e e e e s nnbnb e e e e eeeae s 3
[...]
Naninder Sunner, Stantec, summarised the phosphorus removal challenge facing UK water companies and results of the
conclusions of the CIP2 testing in sewage works of possible technologies to address this.

Published by the European Sustainable Phosphorus Platform (ESPP)  www.phosphorusplatform.eu y @phosphorusfacts



http://www.phosphorusplatform.eu/
https://twitter.com/phosphorusfacts?lang=en
http://www.scrreen.eu/
http://www.scrreen.eu/wp-content/uploads/2018/07/D2.2-Report-on-major-trends-affecting-future-demand-for-critical-raw-materials.pdf
http://www.phosphorusplatform.eu/eNews15
http://www.scrreen.eu/wp-content/uploads/2018/07/D2.2-Report-on-major-trends-affecting-future-demand-for-critical-raw-materials.pdf
http://www.scrreen.eu/wp-content/uploads/2018/07/D2.2-Report-on-major-trends-affecting-future-demand-for-critical-raw-materials.pdf
https://doi.org/10.1016/j.jenvman.2018.01.062
https://doi.org/10.1016/j.jenvman.2018.01.062
http://www.fosforovaplatforma.cz/
https://phosphorusplatform.eu/images/Conference/ESPC3/Outcomes/ESPC3-poster-Czech-Repulic-Phosphorus-Platform.pdf
http://www.fosforovaplatforma.cz/
mailto:durasj@seznam.cz
https://phosphorusplatform.eu/images/Conference/ESPC3/Outcomes/ESPC3-poster-Czech-Repulic-Phosphorus-Platform.pdf
https://phosphorusplatform.eu/images/Conference/ESPC3/Outcomes/ESPC3-poster-Czech-Repulic-Phosphorus-Platform.pdf
http://www.ewwmconference.com/
http://www.scrreen.eu/wp-content/uploads/2018/07/D2.2-Report-on-major-trends-affecting-future-demand-for-critical-raw-materials.pdf
http://www.fosforovaplatforma.cz

o .
\/Q European Sustainable ESPP eNews n°26 September 2018

\ Phosph Platf
o ® osphorus Platform bage 7

The current UK water industry investment programme (AMP6) fixes discharge limits at 0.5 mgP/Litre (total P), which are today
mostly achieved, whereas the next UK water industry programme (AMP7) is expected to require 0.25 mgP/L and 2.5
mgSS/L by 2024. Some 700 additional waste water treatment plants (WWTPs) will require phosphorus removal in AMP7. Total
investment in phosphorus removal in AMP7 is expected to be nearly UKE 30 billion.

NOTE: UK phosphorus sewage works discharge limits are currently assessed as “annual average”, that is the mean of
samples taken over the year must not exceed the limit. The number of samples required per year varies from 4 (< 10 000 p.e.)
to 24 (> 50 000 p.e.), see here. However, the Environment Agency has indicated that flexibility may be authorised in some
cases under AMP7, with “stretch permits” and/or 95% confidence limits (“PR19: New approaches for permitting phosphorus”,
Environment Agency, 18 July 2017).

The CIP2 testing has engaged UKE 50 million to test 20 different phosphorus removal technologies onsite in sewage
works. These suggest that 2-point ferric dosing combined with tertiary suspended solids removal can achieve low discharge
consents. Traditional deep sand filters did not reliably achieve 0.5 mgP/L under real operating conditions, whereas nitrifying
sand filters did achieve 0.25 mgP/L with good maintenance. The best performance was achieved by MECANA rotating disc
filters (see below).

Challenges identified include procurement (realistic programmes for commissioning delays), increased ferric dosing
(organisation of supply and delivery), upskilling for operators and maintenance, an improved monitoring and profiling of input
phosphorus to control ferric dosing.

Jenni Hughes, Thames Water, and Sarah Jenner, United Utilities, summarised the UK water
companies’ joint research programme CIP (Chemical Investigations Programme), see ESPP
eNews n°7.

The phosphorus removal technology trials in CIP2 showed Mecana disk filters as achieving the
most consistent low phosphorus discharge levels. For smaller WWTPs, reedbeds were also
effective on condition of having a retention time of at least two days. Based on the CIP2 results,
the Environment Agency has fixed a discharge consent objective of 0.25 mgP/L (total P)
considered to be achievable by more than one of the tested technologies.

CIP2 will also carry out sampling of 74 different chemicals at 600 WWTPs, including sewage sludge analysis at eleven WWTPs.
This highlighted several priority chemicals: HBCDD (brominated flame retardant), cypermethrin, TBT, dissolved zinc and
cadmium. Results of CIP2 suggest that fully nitrifying processes and granular sludge processes generally achieve better
removal of priority chemicals. CIP3 is expected to further investigate microplastics and antibiotic resistance alongside more
work on chemicals. Results of P-removal technology trials.

Geoff Cooper-Smith, Eliquo Hydrok, and Alex Wohling, Mott MacDonald Bentley, presented the Mecana tertiary disk filter
system. This uses modular sets of hollow 2 meter diameter discs, made from assembled sectors, covered with filter fabric (pile
cloth media, which looks rather like carpet). The secondary treated wastewater flows through the filter into the interior of the
disc, then out through the axis. Backwash is by a mechanical water suction system (like an aquatic vacuum cleaner on the
carpet) and is continuous (some disks cleaned whilst others function). In earlier trials at Windermere WWTP, 0.1 mgP/L (total P)
was achieved. Four sites were tested in CIP2 (Staveley, Bentley, Cirencester, North Tawton), achieving the lowest P levels of
the technologies tested in CIP2 with consistency. Cirencester achieved <0.1 mgP/L for six months, rising to 0.23 mgP/L when
ferric dosing problems occurred.

A 2-stage Mecana system is now being installed at Goscote WWTP (120 000 p.e. by Severn Trent) aiming for 0.2 mgP/L
phosphorus and 2 mgFe/L iron consents. This will use 3 point ferric dosing (iron chloride upstream of secondary treatment, iron
sulphate both in and after IFAS (Integrated Fixed-Film Activated Sludge) and two stages of disc filters (course textile and
microfiber).

Simon Radford, Evoqua, and Ed Ruswa, Severn Trent Water, summarised
results of the CIP2 testing of BioMag at Bowerhill (Wessex Water) WWTP for 12
months, and compared it with the BioMag plant to be installed at Rugby (Severn
Trent). The system injects the mined mineral magnetite Fez0, into the biological
treatment, to ballast biological flocs (specific gravity = 5.2). This improves the
performance of the secondary clarifiers, enabling these to run at much higher
mixed liquor suspended solids input levels, while also improving the final effluent
quality without the need for tertiary treatment. . Magnetite is inert, inexpensive,
non-abrasive and hydrophobic. The BioMag process continuously recovers the
magnetite and returns it to the process, thus minimising consumption. Average
discharge achieved in the CIP trials at Bowerhill was <0.23 mgP/L and
consistently below consistently below 0.2 mgP/L for extended periods when the
ferric dosing was working correctly.

Paul Barter, Hydro International, presented several tertiary nutrient removal systems. DynaSand, DynaDisc and DynaSand-
Oxy, use ferric post-precipitation with disc filters, sand filters or oxidation (biomass in sand filter). Discharge levels of 0.25
mgP/L were achieved in the CIP2 trials at Watton WWTP (Anglian Water). Hydro International indicate levels of 0.1 mgP/L
achieved in operation at Vaxjo Sweden and Pieteisaaari Finland. The DynaSand Deni system uses a carbon source (e.g.

Published by the European Sustainable Phosphorus Platform (ESPP)  www.phosphorusplatform.eu y @phosphorusfacts



http://www.phosphorusplatform.eu/
https://twitter.com/phosphorusfacts?lang=en
http://www.gov.uk/government/publications/waste-water-treatment-works-treatment-monitoring-and-compliance-limits/waste-water-treatment-works-treatment-monitoring-and-compliance-limits
http://www.phosphorusplatform.eu/eNews07

®
o .
\/Q\—( European Sustainable ESPP eNews n°26 September 2018
® [ )

Phosphorus Platform
page 8

methanol) to feed denitrifying bacteria in the sand filter, with experience in Ratzeburg Germany showing nitrate discharge below
6 mg/L.

Caroline Huo, BlueWater Bio, presented the Filter Clear tertiary solids
removal, a low pressure (<0.5 bar) downflow four-media filter system (anthracite,
silica, alumina, magnetite), with backwash, installed as a Tertiary Solids Removal
(TSR) plant. This is combined with one or two point ferric dosing to achieve low
total P discharge. As ESPP understands the information available: in the CIP2
trials (with Yorkshire Water), <0.1 mgP/L was achieved for the initial five months,
but then site operating issues occurred (see SCOPE Newsletter n°125, page 5).
A recent installation at Codsall STW (Severn Trent) is being commissioned, with
the results showing that the FilterClear plant is achieving the TP permit of 0.5
mg/L. Currently, the Ferric dosing is being optimised to strike a balance between
the compliance and chemical saving.

Freek Kramer (Witteveen+Bos consulting Engineers and Nijhuis
Industries) presented the 1-STEP® filter, a tertiary treatment solution
available to improve the effluent quality of municipal sewage treatment plants.
This is a modular and compact fixed-bed activated carbon filter, combining four
processes in one unit. In addition to the removal of suspended solids by
filtration, nitrogen is simultaneously removed via biological denitrification (using
a selective carbon source), soluble phosphate and heavy metals are removed
by coagulation and flocculation (with a low dose of metal salt), and, if required,
organic micro-pollutants and medical residues can be removed by adsorption
onto activated carbon. The results of operation over six years (2012-2018) of

. the 1-STEP® filter at WWTP Horstermeer of Waternet, Amsterdam were
presented. 2.2 mgN/L total N and 0.15 — 0.2 mgP/L total P were achieved, and 30-90% removal of pharmaceuticals (for different
molecules). The activated carbon is regularly backwashed and when spent is returned to the supplier for re-activation.

Innovative biological sewage treatment processes

Tak Fan Chan, Black & Veatch underlined that the performance of EBPR (enhanced biological phosphorus removal) is
dependent on “feeding” the biology of the phosphate accumulating organisms (PAOs). This can be achieved by sidestream
fermentation of return sludge (RAS) or other approaches for mixed liquor fermentation. The sludge fermentation approach has
the advantage of a small footprint and reliable temperature and flow in the fermenter. A significant number of EBPR plants
worldwide are using this approach, and achieving 0.5 mg total P/L. Other developments in EBPR include adding tertiary nitrate
removal processes. Peter Dold, EnviroSim Canada, suggested that unreliable performance of EBPR is often the result of
design with anaerobic zones that are too small (<10% anaerobic mass fractions).

Ana Soares, Cranfield University UK, also presented progress in anaerobic sewage treatment with membranes (UASB).
Within the Horizon 2020 SMART-Plant project, tertiary nutrient removal and recovery using modified zeolites and nano-iron
exchange is being tested at the lab scale.

Carlos Augusto de Lemos Chernicharo, Federal University of Minas Gerais noted that Brazil has 22
million p.e. of anaerobic sewage treatment installed (2 000 plants). This offers advantages including lower
sludge production, low energy consumption and operating costs and biogas production. However, nitrogen and
phosphorus are not removed, so that additional biological treatment and post precipitation are required,
respectively.

Reducing ferric handling and CAPEX costs
— — } Cecile Stanford, Southern Water, presented testing of the
Ry 1l N N o' . SONECO process to generate iron-Ill onsite from a sacrificial steel
' ‘AR ; electrolysis anode, using ultra sound to keep the anode clean. The
system has been tested in pilot scale at two sewage works
(16 000 and 700 p.e.) for a total of 10 months. Combined with humus
settlement, total phosphorus discharge well below 0.5 mgP/L was
achieved consistently. Power consumption was around 260 kWh/kg
P removed with optimisation underway to reduce this. Advantages
identified were low wastewater alkalinity consumed (maximum 20
mg/L) compared to chemical dosing and little impact on pH (increase
by 0.2 units) and low investment for small works: no clean water
supply needed, no alkalinity dosing, no chemical storage, no
chemical tanker deliver access. Challenges noted were failure of the

Published by the European Sustainable Phosphorus Platform (ESPP)  www.phosphorusplatform.eu , @phosphorusfacts



http://www.phosphorusplatform.eu/
https://twitter.com/phosphorusfacts?lang=en
http://www.phosphorusplatform.eu/scope125
http://smart-plant.eu/

|
® / .
N European Sustainable o
./Q\.—( Phosphorus Platform ESPP eNews n°26 september ga%i%

iron monitor due to flocs blocking the sampling line (easily resolved). Photos: the pilot trial unit and the electrodes (new and
used).

Jane Youdan and Harry Walker, Wessex Water, outlined consequences of increasing ferric dosing at sites already using
ferric for phosphorus removal. This is within the “catchment permitting” process developed by Wessex, with the environment
regulator, see SCOPE Newsletters n°124 and n°125. This enables the water company to remove more phosphorus at WWTPs
already equipped with ferric dosing, rather than at other WWTPs where costs would be incurred to introduce ferric dosing. The
“Catchment permitting” objective under AMP6 is to reduce total phosphorus discharged to the catchment from 134 to 88 tP/y by
2020. There were concerns based on literature that higher primary ferric dosing could cause problems in the biological
treatment or impact denitrification, due to inadequate phosphorus to feed these processes. Experience in three WWTPs shows
that in fact changes in phosphorus removal and nutrient balance did not affect nitrification and therefore ammonia
concentrations discharged.

Bryony Bowman, United Utilities, also presented flexible permitting in the Petteril River catchment, with a
holistic approach looking at combining sustainable phosphorus removal at the WWTP with catchment
interventions to reduce the impact from diffuse pollution. The aim of this approach is to develop a method of
reducing phosphorus entering the watercourse in the most efficient, sustainable and cost-effective way.
Catchment interventions have included livestock fences to keep cattle out of water courses, buffer strips,
sediment pond creation in drainage ditches, stable yard water collection, slurry retention. Ten WWTPs
discharge into the Petteril: by the end of AMP7, four of these will have P permits and the others will apply
combinations of flexible permitting (combining works and catchment measures) and works measures.

Priority substances, pharmaceuticals, etc.
Other technologies presented for removing priority substances or phosphorus from WWTP effluent included:

= Opaline (Philippe Sauvignet, Veolia): PES membrane, with caking prevented by polypropylene beads mobilised by
aeration

= Activated carbon filtration (Gerd Kolisch, Wupperverband water board, Germany): pharmaceutical removal in tertiary
filtration is estimated to cost around 2€/consumer/year

= Electrically ionised air (Ben Hazard, Trant / SFC Umwelttenchnik, C-ION): cheaper than ozone

= Combined adsorption/oxidation (Lucile Francois, Nyex-Arvia): specific media and electrical current can remove 40-60%
of organics and 50-70% of pharmaceuticals, with electrochemical media regeneration

= Algae in calcium alginate beads (Mathew Kube, RMIT Australia): phosphorus is both biologically fixed by the algae and
precipitated by the calcium, reaching up to 3% P (dry weight) in the beads. At the same time, ammonium is taken up from
the wastewater

= Nereda granular sludge process (Andrew Thompson, Royal HaskoningDHV)

= Veolia STRUVIA (Bruno Bigot, Veolia): struvite recovery in WWTPs with EBPR or with sludge anaerobic digestion
treatment, see SCOPE Newsletter n°121

Photo Veolia Struvia plant Helsingor Denmark

Published by the European Sustainable Phosphorus Platform



http://www.phosphorusplatform.eu/